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Disclaimer 

This guideline is registered at  North Central London (NCL) Joint Formulary Committee (JFC) and is 
intended solely for use by healthcare professionals to aid the treatment of patients within NCL.  However, 
clinical guidelines are for guidance only, their interpretation and application remain the responsibility of 
the individual clinician. If in doubt, contact a senior colleague or expert. Clinicians are advised to refer to 
the manufacturer’s current prescribing information before treating individual patients. 

The authors and NCL JFC accept no liability for use of this information from this beyond its intended use. 

While we have tried to compile accurate information in this guideline, and to keep it updated in a timely 
manner, we cannot guarantee that it is fully complete and correct at all times. If you identify information 
within this guideline that is inaccurate, please report this to the admin.ncl-mon@nhs.net. If a patient is 
harmed as a consequence of following this guideline, please complete a local incident report and inform 
admin.ncl-mon@nhs.net. 

This guideline should not be to used or reproduced for commercial or marketing purposes. 

NCL JFC is funded by and provides advice to Acute Trusts and NCL Clinical Commissioning Group. 
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Introduction 

Immune checkpoint inhibitor (ICPi)-induced colitis is a disease state which may present in a similar fashion 
to Inflammatory Bowel Disease (IBD). Infliximab is a licensed medicine in the treatment moderate to 
severe IBD. The NCL Joint Formulary Committee (JFC) reviewed evidence for the use of infliximab for 
immune checkpoint inhibitor-induced colitis in April 2021, and approved the use of infliximab for patients 
who have demonstrated no improvement or worsening following intravenous corticosteroids. This 
treatment will be funded by the CCG in line with the clinical guidance within this document.  

For any additional information or advice on the management of diarrhoea and colitis, please contact your 
local colorectal/gastroenterology consultant. 

 

 

 

 

 

 

 

 

 

http://www.ncl-mon.nhs.uk/


 

North Central London Joint Formulary Committee  3 of 4 
 
Infliximab for immune checkpoint inhibitor-induced colitis Approval date: 20/01/2022 
Version 1.0  Review date: 20/01/2025  

Management of immune checkpoint-inhibitor (ICPi) related diarrhoea and enterocolitis  

 

Mild (G1): i.e. <3 liquid stools per day over 

baseline, feeling well ICPi can be continued 

Moderate (G2): i.e. 4-6 liquid stools per day 
over baseline OR  abdo pain OR blood in stool 
OR  nausea OR nocturnal episodes  
Outpatient management if  appropriate. If 
unwell, manage as per severe ICPi to be 
withheld 

Severe (G3/4): i.e. >6 liquid stools per day 
over baseline OR if episodes within 1 hour of 
eating. Requires hospitalisation and isolation 
until infection excluded. ICPi to be withheld. 

Steroid wean duration: 

• Moderate wean over 2-4 wks 

• Severe wean over 4-8 wks 
Steroids >4 weeks: 
Consider PJP prophylaxis, regular random 
glucose, vitamin D level, start calcium/Vit D 
supplement, bisphosphonates 

Symptom Grade Management Escalation Pathway 

 

IV methylprednisolone 1-2mg/kg Gastroenterology 
input and ensure sigmoidoscopy is requested 

Infliximab 5mg/kg IV (if no perforation/ 
sepsis/TB/hepatitis/NYHA III/IV CCF) 
Up to 3 doses can be used (at week 0, week 2 and week 6) 
(use mycophenolate mofetil if concomitant hepatitis) 
Must have had flex sigmoidoscopy & Gastroenterology 
review prior. See attached infliximab safety checklist 

Assessments & Investigations 

Baseline Investigations: FBC, UEC, LFTs including albumin, 
CRP, TFTs 
Stool microscopy for leucocytes/ova/parasites, culture, 
viral PCR, C. diff toxin & cryptosporidia. Also culture for 
drug-resistant organisms. 
Give patient Bristol stool chart for stool grade 

Outpatients: Baseline Investigations as above. AXR for 
signs of colitis. Exclude steatorrhoea 
Book sigmoidoscopy (+/- biopsy) & colonoscopy if 
indicated 
Contact patient every 72 hours 
Repeat baseline bloods at outpatient review 

Inpatients: Investigations as above, including-  
Sigmoidoscopy CT Abdo/Pelvis, repeat AXR as indicated 
Daily FBC, UEC, LFT (including albumin), CRP 
Review diet (e.g. NBM, clear fluids, TPN) 
Early surgical review if bleeding, pain or distension 

Medications: 
Prednisolone 100mg = Methylprednisolone 80mg (i.e. 
5:4 ratio) 
Consider loperamide 4mg 1st dose then 2mg 30mins 
before each meal and after each loose stool until 12hrs 
without diarrhoea (max 16mg/day) 

At clinician 
discretion 

G1 and persists >14 days OR 
G2 and persists for >3 days OR 
worsens 

No improvement in 72 hours OR 
worsening OR absorption concern 

No improvement in 72 hours OR 
worsening 

Symptomatic Management: oral fluids, consider 
loperamide, avoid high fibre/lactose diet. Ensure patient 
has CNS contact details 

Prednisolone 0.5-1mg/kg OD (non-enteric coated)  
OR Consider oral Budesonide MR 9mg OD if no bloody 
diarrhoea 
Do not wait for sigmoidoscopy to start 
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Infliximab for persistent or worsening enterocolitis: pre-assessment and safety checklist 

INFLIXIMAB 

Check prior to administration: 

 

• TB infective/exposure history and 
perform Quantiferon test (if positive, 
referral to TB specialist indicated); 

• CXR (or CT) to exclude granulomas 

• Baseline LFTs including albumin (if 
moderate derangement – seek advice 
prior to administration) 

• Baseline Hepatitis B & C, HIV, VZV , 
CMV, EBV serology  

• Check vaccination history: seek advice 
if live vaccine received in last 4 weeks 

• CT abdomen 
 

Safety Checklist 

Key side effects for patient consent: 

• Increased risk of infection for 6 months – including TB & HBV reactivation 

• Hepatitis 

• Hypersensitivity reaction 

• Small increased risk of malignancy (lymphoma) 
 

Absolute* and relative** contraindications: 

• *Active severe infection/sepsis (including active TB) 

• *Bowel perforation 

• **Prior severe hypersensitivity 

• **Moderate to severe heart failure 

• **Past history of TB– need to d/w Microbiologist re prophylaxis 

• **Demyelinating CNS disorders (risk of exacerbation) 

• **Pregnancy 
Previous exposure increases risk of hypersensitivity reactions and premedication is 
recommended 

Monitoring and follow-up: 

• Alert GP to use of infliximab in discharge summary 

• Monitor for infections for 6 months following use 

• Monitor for hepatitis 


